
A practical protocol for calibration of nutrient removal

wastewater treatment models

Giorgio Mannina, Alida Cosenza, Peter A. Vanrolleghem and

Gaspare Viviani

ABSTRACT

Activated sludge models can be very useful for designing and managing wastewater treatment

plants (WWTPs). However, as with every model, they need to be calibrated for correct and reliable

application. Activated sludge model calibration is still a crucial point that needs appropriate

guidance. Indeed, although calibration protocols have been developed, the model calibration still

represents the main bottleneck to modelling. This paper presents a procedure for the calibration

of an activated sludge model based on a comprehensive sensitivity analysis and a novel step-wise
[...]
assumptions on the model parameter values must be made.

In particular, default values drawn from the modeller’s

experience as well as from the relevant literature are

employed. The a priori values of the model parameters are

used as initial guesses for carrying out the sensitivity ana-

lysis (Step 2 of Figure 1).

In Step 3 of Figure 1 the variation range of the model

parameters and the type of distribution that will be used in

the Monte Carlo simulations are defined. The variation

range for each parameter should be the broadest range

drawn from the relevant literature (Hauduc et al. 2010).

Using a Monte Carlo sample, one model parameter is varied

at a time (OAT), in order to evaluate the influence of the

parameter on the model output (Step 4 of Figure 1). To

quantify the influence on the model outputs, the likelihood

measure of each model output and the corresponding

sensitivity coefficient are calculated (Step 5 of Figure 1).

In the present study the following equation was employed

as a likelihood measure

Lðyi/YjÞ ¼ exp
�s2

Mj�Oj

s2
Oj

� �
ð1Þ

where yI, represents the i-th set of (randomly generated)

model parameters and s2
Mj–Oj is evaluated as

sMj�Oj ¼
XK

i

ðMj;i �Oj;iÞ2 ð2Þ

G. Mannina et al. 9999 Biological nitrogen and phosphorus removal modelling Journal of Hydroinformatics 9999 13.4 9999 2011577



2. Define the set of a priori model
parameter values

3. Define the variation range and 
distribution of each model parameter

4. Monte Carlo simulations with
variation of single model parameters

5. Calculate the sensitivity coefficientsi,j

6. Define the set of the influential 
parameters for each representative 

model output

Phase 1: PARAMETER SUBSETS SELECTION

1. Define the set of representative model 
outputs

ii. Select the sensitive parameter subsets for 
each group

i. Define N groups of representative model 
outputs and their calibration order

7. Monte Carlo simulations with
the variation of influential parameter 
subset for the selected model outputs

9. Select the calibrated parameter subset 
values

10. Calibrated model parameters 

Phase 2: MODEL CALIBRATION

8. Calculate the overall model efficiency

Are all calibrated 
parameters also influential 

for the next group?

Yes No

b. Fix the non-
influential parameters

a. Include all influential 
model parameters in the

following i-th step  

i= 1,2, ..., N… i= 1,2, ..., N…

c. Include all influential 
model parameters in the

following i-th step  

iii. Select the first group of model outputs and 
corresponding parameter subset

Figure 1 9999 Flow chart of proposed sensitivity analysis and model calibration methodology.

G. Mannina et al. 9999 Biological nitrogen and phosphorus removal modelling Journal of Hydroinformatics 9999 13.4 9999 2011578



which is the sum of squared errors between model output

(Mj,i) and observation (Oj,i) of the j-th variable, while s2
Oj is

evaluated as

sOj ¼
XK

i

ðOj;i �OjÞ2 ð3Þ

which is the sum of squared errors between the observations

(Oj,i) and the average value of the observations (Oj) for the

period under consideration.

The likelihood measure according to Equation (1) varies

between zero and one, with a likelihood of one corresponding

to a perfect fit (Nash & Sutcliff 1970). As for large errors, as

the ratio goes to infinity, the likelihood becomes zero.

Because the model is characterised by more than one output,

it is suggested to use an overall model efficiency according to

the following equation

Ei ¼
Xn

j

ajLðyi/YjÞ ð4Þ

where Ei represents the weighted sum of the likelihood

measures of the n model outputs computed on the i-th

selected parameter set (yi) and aj is a normalizing constant

that represents the weight of the j-th model output. For each

model output j, it is proposed to compute the weight aj by

dividing the maximum value of the likelihood measure of the

model output j by the sum of the maximum values of the

likelihood measures of the other n � 1 model outputs. This

weighting is of course performed after all Monte Carlo

simulations have been completed.

The sensitivity analysis is now finalised by calculating so

called sensitivity coefficients according to the following

expression

si;j ¼
ðEmax; j� Emin; jÞ/E; j
ðKmax; i�Kmin; iÞ/K; i

����
���� ð5Þ

where j and i, respectively, represent the model output and

the model parameter, Kmax,i, Kmin,i and K,i, are respec-

tively, the maximum, the minimum and the average values of

the ith parameter while Emax,j, Emin,j and E,j are the

maximum, the minimum and the average values of the

efficiencies.

Following the evaluation of the sensitivity coefficients, the

set of the most influential parameters for each representative

output is defined (Step 6 of Figure 1). To achieve this

important step, first the sensitivity coefficients for each

model output are scaled to the maximum sensitivity coeffi-

cient for that output, obtaining the scaled sensitivity coeffi-

cients (ss,i). Thereafter, the scaled sensitivity coefficients (ss,j)

are sorted in decreasing order. According to the adopted

procedure a model parameter was considered influential if

its average scaled sensitivity coefficient was larger than 0.1.

This procedure is basically established to ensure that at least

one parameter will be selected for each output available

(Weijers & Vanrolleghem 1997).

Following Insel et al. (2006), the idea to group the model

parameters to be calibrated has been adopted. In contrast, in

this case parameters were not grouped according one output

variable, but rather different groups of model outputs and

corresponding influential model parameters were selected.

The groups were formed by putting together all variables

related to TSS, COD, N and P respectively. Subsequently,

an appropriate calibration hierarchy must be established on

the basis of interdependency of state variables (Step 6i of

Figure 1). For each group of outputs, for example, the nitro-

gen outputs (NH4-N, NO3-N, TKN) the influential para-

meters will be identified. In this way it becomes possible to

establish the order in which the step-wise procedure of the

model calibration will be carried out (see below). It is

important to note that it can happen that some parameters

belong to more than one model output. This is due to the fact

that those parameters influence more than one process. For

the calibration of these parameters one should choose the

optimized parameter value on the basis of multiple model

outputs, as explained below.

Proposed calibration procedure

Following the sensitivity analysis, the set of model parameters

to be calibrated has been reduced to the set of influential ones

grouped according to a number of related model outputs. For

the calibration, our experience is very good with the general-

ized likelihood uncertainty estimation (GLUE) methodology

(Beven & Binley 1992). GLUE is based on Monte Carlo

simulations: a large number of model parameter sets are

generated from the multidimensional parameter space, each

G. Mannina et al. 9999 Biological nitrogen and phosphorus removal modelling Journal of Hydroinformatics 9999 13.4 9999 2011579



with random parameter values selected from uniform prob-

ability distributions for each parameter in order to explore

the whole confidence region (among others, Freni &

Mannina 2010). No correlation between parameters was

assumed. The acceptability of each set is assessed by com-

paring predicted to observed data throughout a chosen

likelihood measure/efficiency. This leads to a division of

all parameter set in two categories: parameters sets that

allows acceptable description of the data and set that are

unacceptable. The Monte Carlo sample dimension was

selected, verifying that the analysis had converged. Conver-

gence was evaluated by analyzing statistics and variations

and changing the sample dimensions between 1000 and

10000 simulations (Bertrand-Krajewski et al. 2002; Freni

et al. 2009a, 2009b; Mannina & Viviani 2010b).

The proposed model calibration is composed of four steps,

as shown in the bottom part of Figure 1. The procedure begins

with the selection of the first group of representative model

outputs and the corresponding model parameter subset (iii of

Figure 1) previously identified by the sensitivity analysis pro-

cedure (i.e., Step 6ii Figure 1). The model parameter subset is

calibrated according to the model outputs and the objective

function (Equation (4)) by carrying out the necessary Monte

Carlo simulations. For each Monte Carlo run, the likelihood

with respect to each representative model output (Equation

(1)) is calculated. After the Monte Carlo simulation has been

carried out, the overall model efficiency is determined (Equa-

tion (4)) and the best parameter values selected according to

the maximum value of Em,i (Step 8 in Figure 1).

Once the parameter subset values are evaluated, it is

checked whether all model parameters corresponding to the

first group are also influential for the next group of model

outputs. If all model parameters are influential for the next

group they will all be included in the following i-th step

(Step 9a of Figure 1) and the procedure returns to Step 7 of

Figure 1. Instead, if only a part of the model parameters

corresponding to the first group are also influential for the

next group, the non-influential parameters are fixed at their

calibrated values (Step 9b of Figure 1) before returning to

Step 7 of Figure 1 and the remaining parameters are included

in the following i-th step (Step 9c of Figure 1). The procedure

including Step 7–9a or c is repeated for the N groups of model

outputs by using the same parameter evaluation described

above. It is important to stress that if at least one parameter

corresponding to the first group is influential for the next

group all model outputs of the first group will also be included

in the next group. The final set of calibrated model parameter

values is obtained by combining the values of the parameters

that were fixed in previous steps (Step 10 of Figure 1).

MATERIALS AND METHODS

Case study – plant description

The municipal activated sludge WWTP under study is located

in Sicily (Italy), with its effluent discharged in the Mediterra-

nean Sea. The plant was designed for a capacity of 40,000

inhabitant equivalents (IE). The influent of the WWTP consists

of domestic and the non-industrial part of wastewater pro-

duced by a nearby refinery. After the pretreatment step (coarse

grit removal, fine grit removal, screen with rotating panel, sand

and grease removal) the influent is introduced into an equal-

ization tank with a volume of 1700 m3 in which the waste-

water is discontinuously aerated (3 h/d). The effluent of the

equalization tank flows to the biological nutrient removal

activated sludge plant (Figure 2) that consists of an activated

sludge reactor, according to a Bardenpho scheme, and a

secondary clarifier (with a volume of 2885 m3). The activated

sludge reactor is composed of three completely mixed com-

partments of different sizes. The first compartment operates as

an anaerobic zone, the second as an anoxic zone and the third

as an aerobic zone, with volumes (V) of 900, 1140 and

5800 m3, respectively. Return activated sludge (RAS) from

the bottom of the secondary clarifier and internal mixed-liquor

recirculation (MLR) from the end of the aerobic zone are,

respectively, pumped to the anaerobic and anoxic zones. The

influent flow rate (Qinf) is an average 400 m3/h; the mixed-

liquor recirculation flow rate (QMLR) and the return activated

sludge recirculation (QRAS) are generally set, respectively, to

3 and 1.5 Qinf. The waste activated sludge (WAS) is simply

dewatered by a belt-press filter. The sludge retention time

(SRT) during the period under study was around 20–25 days.

Measurements

All necessary design and operational data, such as zone

volumes, pump flows, Qinf, QMLR, and QRAS were initially

G. Mannina et al. 9999 Biological nitrogen and phosphorus removal modelling Journal of Hydroinformatics 9999 13.4 9999 2011580



recorded. An intensive dedicated measurement campaign

was carried out from 01 March 2006 to 12 April 2006. The

grab wastewater samples were withdrawn from the effluent of

each zone (sections 1–4 in Figure 2) and from the RAS

channel (section 5). It is important to underline that the

samples were not withdrawn simultaneously. Indeed,

between samples at one and a subsequent section, a lag

time was set according to the hydraulic retention time

(HRT) of the corresponding tank. The HRT of each tank

was computed by dividing the volume of the tank to the

inflow for the tank, also taking into account the recycle flow.

The following characteristics of the samples were ana-

lyzed according to IRSA methods (Istituto di Ricerca Sulle

Acque 1994): total suspended solids (TSS), (CODsup), CODsol,

NH4-N, NO3-N, NO2-N, orthophosphate (PO4-P), TP, total

kjeldahl nitrogen (TKN), sludge volume index (SVI), dis-

solved oxygen (O2) and air-flow rate. The measure of CODsup

was performed on supernatant samples (the supernatant

samples were taken from the surface after 2–3 minutes of

decantation), whereas the measures of CODsol and TPsol were

performed on filtrate samples (through a 0.45 mm GF/C

filter). In Table 1 the average values of the measured variables

are reported. It is important to precise that the high average

effluent TSS concentration is due to the abnormal functioning

of the secondary settling which sometimes occurred during

the measurement campaign.

As discussed above, six sampling sections were consid-

ered; the collected data were all used for the model calibra-

tion, while the average values for each component and

section were adopted as initial conditions.

Another 1-day sampling campaign was conducted, during

which samples were withdrawn only from the influent chan-

nel every 2 hours between 8:00 am (19/06/2006) and 8:00 am

(20/06/2006). The data were used to determine the daily

pattern of several influent pollutants necessary for the imple-

mentation of the long-term WWTP simulation.

Influent characterization

Influent characterization is one of the dominant factors in

WWT modelling (Roeleveld & van Loosdrecht 2002). This

influent characterization consists of translating data available

from the WWTP into data that can be used in the model

(Vandekerckhove et al. 2008). In this study influent charac-

terization was carried out by means of data collected during

the measurement campaigns.

Secondary
clarifiers

RAS

MLR

Anaerobic

tank

V=900m3

Anoxic

tank

V=1140m3

Aerobic

tank

V=5800m3

WAS

TSS

Section 4

Section 0
CODTOT; CODsol;N-NH4

N-NO2; P-PO4; TP
TSS ;TKN ; N-NO3

Section 1
CODsup; N-NH4; P-PO4

TPsol; TSS

Section 3
CODsup; CODsol ; N -NH4; N-NO3

P-PO4; TPsol; TSS; SVI
O2; TKN

Section 2
CODsup; N-NH4

N-NO3; TSS

Section 5
CODsup; N-NH4 ; N-NO3

TSS; TPsol

Figure 2 9999 Flow sheet of WWTP with locations of sampling points.

G. Mannina et al. 9999 Biological nitrogen and phosphorus removal modelling Journal of Hydroinformatics 9999 13.4 9999 2011581



Regarding the influent organic matter fractions, four

components were considered: the soluble biodegradable

COD (SS, the sum of SF and SA), the non-biodegradable

soluble COD (SI), the biodegradable particulate COD (XS)

and the non-biodegradable particulate COD (XI). Hetero-

trophic and autotrophic biomasses were considered neg-

ligible in the influent. With the aim of defining an appropriate

set of fractionation coefficients, exclusively connected to the

CODsup, the procedure as indicated by Makinia et al. (2005)

was preliminarily employed. Since the volatile fatty acid

(VFA) and BOD5 concentrations were not measured, the

following assumptions were made by drawing upon the

relevant literature (Henze et al. 2000; Makinia & Wells

2000; Meijer et al. 2002; Ferrer et al. 2004): the VFA fraction